
WAllACE GROUP. 

In Conjunction With: 

Boyle/AECOM 

Denise Duffy & Associates 

Fugro West, Inc. 

Tuckfield & Associates 

ATTACHMENT 1 

Copy of document found at  www.NoNewWipTax.com

WALlACE GROUP. 

In Conjunction With: 

Boyle/AECOM 

Denise Duffy & Associates 

Fugro West, Inc. 

Tuckfield & Associates 

ATTACHMENT 1 



South San Luis Obispo County 
Desalination 

Funding Study 

Prepared for: 
City of Arroyo Grande 
City of Grover Beach 

Oceano CSO 

October 2008 

Copy of document found at  www.NoNewWipTax.com

South San Luis Obispo County 
Desalination 

Funding Study 

Prepared for: 
City of Arroyo Grande 
City of Grover Beach 

Oceano CSO 

October 2008 



TABLE OF CONTENTS 
[...]
quality professionals. Xenobiotic is a term that has been coined to collectively aggregate 
pharmaceuticals and drug metabolites, personal care products, hormones, plasticizers, 
pesticides (including many that have been banned for decades), petrochemical 
byproducts and metabolites, and other potential endocrine disrupting chemicals. These 
compounds could be present in the ocean, as a result of wastewater treatment plant 
discharges. (A xenobiotic is a chemical which is found in an organism but which is not 
normally produced or expected to be present in it. Specifically, drugs such as antibiotics 
are xenobiotics in humans because the human body does not produce them itself nor 
would they be expected to be present as part of a normal diet. However, the term is also 
used in the context of pollutants such as dioxins and polychlorinated biphenyls and their 
effect on the biota.) 
Treating for removal/destruction of xenobiotics is in its infancy. RO membranes remove 
some xenobiotics. Other potential treatment processes include carbon adsorption, 
ultraviolet light, and electron beam irradiation. 

3-3.2 Algal Toxins 
Oceanic algal blooms can produce toxins that can cause illness and death in birds, sea 
mammals, and humans through the consumption of contaminated seafood (NOAA, 
2008). Within the recent past the number of algal blooms has increased so that now all 
coastal regions in the U.S. have reported major blooms (CSCOR, 2008). These blooms 
are caused by the rapid growth of marine phytoplankton including blue-green algae, 
diatoms, and dinoflagellates. 

SSLOC Desai Funding Study 3-5 October 2008 



These algal blooms produce toxins that may enter a seawater desalination facility. Of 
particular interest is domoic acid, an organic acid produced by marine diatoms of the 
genus Pseudo-nitzschia. Domoic acid accumulates in filter-feeding organisms, such as 
clams and mussels. The Federal Food and Drug Administration has determined that 
domoic acid at levels above 20 parts per million in shellfish tissue can be harmful to 
humans (Washington Department of Fish and Wildlife, 2008.) In EI Segundo, California, 
domoic acid reached levels of 2 \Jg/l in untreated seawater during times of algal blooms 
in 2005 (lauri, 2007, and loveland, 2006). In May and June 2007 domoic acid was 
undetected (at a detection limit of 10 \Jg/l) in raw seawater at long Beach, California 
(Tseng, 2007). 

While it is not known at what level domoic acid in drinking water is harmful to humans, 
and no drinking water standards have been set, recent pilot tests have shown that 
treatment of raw seawater with ultrafiltration, followed by reverse osmosis, reduced 
domoic acid from 2 \Jg/l to less than 0.015 \Jg/l (loveland, 2006). This result is 
consistent with the fact that reverse osmosis removes contaminants down to the ionic 
range (0.0001 \Jm), which will effectively remove algal toxins such as domoic acid 
(Monterey County, 2003). 

3-3.3 Disinfection Byproduct Precursors 
DBP precursor concentrations in ocean water tend to be relatively low, with the 
exception of bromine (Br) which can promote formation of bromate and brominated 
DBPs. Treatment by the RO system will remove the majority of any organic DBP 
precursors, as well as almost all of the bromine. 

3.4 Treatment Process Assumptions 

3-4.1 Pretreatment Approaches 
Membrane filtration of the seawater is recommended as a pretreatment step ahead of 
RO membranes to prevent solids from reaching the RO membranes and damaging or 
destroying them. As a pretreatment step, membrane filtration is recommended in lieu of 
conventional filtration because experience has shown that membrane filtration provides 
much better quality water on a consistent basis. This better quality water is reflected in 
easier and less expensive operation and maintenance including less frequent RO 
membrane replacement. 

3-4.2 Assumptions 
The design criteria presented below are based on an assumption of a steady flow rate 
capable of delivering 2300 AFY if the plant were to be run continuously. 
Assumptions made in developing the conceptual treatment process approach are listed 
below: 

1. Desalination plant will be built in three phases with an ultimate firm capacity of 
2,300 AFY (2.1 MGD--24 hours per day, 365 days per year); 

2. Overall WTP operating availability will be 95% which results in an instantaneous 
plant design capacity of 2400 AFY (2.14 MGD). That is, periods when production 
is less than 2.14 MGD will be no more than the equivalent of 18 days per year 
resulting in desalted water production = 2300 AFY. 

3. The desalting plant will be built in three phases, 

SSLOC Desai Funding Study 3-6 October 2008 

Copy of document found at  www.NoNewWipTax.com

These algal blooms produce toxins that may enter a seawater desalination facility. Of 
particular interest is domoic acid, an organic acid produced by marine diatoms of the 
genus Pseudo-nitzschia. Domoic acid accumulates in filter-feeding organisms, such as 
clams and mussels. The Federal Food and Drug Administration has determined that 
domoic acid at levels above 20 parts per million in shellfish tissue can be harmful to 
humans (Washington Department of Fish and Wildlife, 2008.) In EI Segundo, California, 
domoic acid reached levels of 2 \Jg/l in untreated seawater during times of algal blooms 
in 2005 (lauri, 2007, and loveland, 2006). In May and June 2007 domoic acid was 
undetected (at a detection limit of 10 \Jg/l) in raw seawater at long Beach, California 
(Tseng, 2007). 

While it is not known at what level domoic acid in drinking water is harmful to humans, 
and no drinking water standards have been set, recent pilot tests have shown that 
treatment of raw seawater with ultrafiltration, followed by reverse osmosis, reduced 
domoic acid from 2 \Jg/l to less than 0.015 \Jg/l (loveland, 2006). This result is 
consistent with the fact that reverse osmosis removes contaminants down to the ionic 
range (0.0001 \Jm), which will effectively remove algal toxins such as domoic acid 
(Monterey County, 2003). 

3-3.3 Disinfection Byproduct Precursors 
DBP precursor concentrations in ocean water tend to be relatively low, with the 
exception of bromine (Br) which can promote formation of bromate and brominated 
DBPs. Treatment by the RO system will remove the majority of any organic DBP 
precursors, as well as almost all of the bromine. 

3.4 Treatment Process Assumptions 

3-4.1 Pretreatment Approaches 
Membrane filtration of the seawater is recommended as a pretreatment step ahead of 
RO membranes to prevent solids from reaching the RO membranes and damaging or 
destroying them. As a pretreatment step, membrane filtration is recommended in lieu of 
conventional filtration because experience has shown that membrane filtration provides 
much better quality water on a consistent basis. This better quality water is reflected in 
easier and less expensive operation and maintenance including less frequent RO 
membrane replacement. 

3-4.2 Assumptions 
The design criteria presented below are based on an assumption of a steady flow rate 
capable of delivering 2300 AFY if the plant were to be run continuously. 
Assumptions made in developing the conceptual treatment process approach are listed 
below: 

1. Desalination plant will be built in three phases with an ultimate firm capacity of 
2,300 AFY (2.1 MGD--24 hours per day, 365 days per year); 

2. Overall WTP operating availability will be 95% which results in an instantaneous 
plant design capacity of 2400 AFY (2.14 MGD). That is, periods when production 
is less than 2.14 MGD will be no more than the equivalent of 18 days per year 
resulting in desalted water production = 2300 AFY. 

3. The desalting plant will be built in three phases, 

SSLOC Desai Funding Study 3-6 October 2008 



a. Phase I--design capacity = 0.71 MGD = 800 AFY, 

b. Phase II--design capacity = 1.42 MGD = 1600 AFY, and, 

c. Phase III--design capacity = 2.14 MGD = 2400 AFY. 

4. Water supply from the plant will come from wells producing 50 to 100 gpm each; 

5. Well availability will be 95%--downtime of not more than 18 days per year; 

6. The well water will be pre-treated using membrane filtration (MF); 

7. The filtered water will be desalted using reverse osmosis (RO); 

8. The desalted water will be post-treated using lime and carbon dioxide; 

9. Primary disinfection will be accomplished using UV; 

10. Secondary (residual disinfection) will be by chloramination; 

11. Post-treated and disinfected desalted water will be pumped directly to customers 
as it is produced; 

12. Microfiltration (MF) will be used for pretreatment. MF recovery will be 90%; 

13. Reverse osmosis (RO) will be used for salt removal. RO recovery will be 60%; 

14. MF backwash water will be treated by dissolved air flotation (DAF). 

a. The clarified effluent will be returned to the front end of the MF. 

b. DAF recovery will be 95%. 

c. The sludge would be sent to the headworks of the WWTP. 

15. As an alternative, the sludge could be treated with a centrifuge. 

a. The centrifuge would produce a moist cake for disposal to a landfill. 

b. The centrate will be returned to the front end of the MF process. 

c. Centrate recovery will be approximately 90%. 

16. RO concentrate will be discharged to a holding tank and discharged to the ocean 
via the WWTP ocean outfall during periods of low wastewater effluent flow; 

17. MF and RO spent cleaning solutions will be pH neutralized and sent to the 
headworks of the WWTP for treatment and discharge to the ocean; 

18. Due to the limited available outfall capacity, Yo day's MF backwash and RO 
concentrate will be stored on site and pumped into the WWTP ocean outfall at 
times of low WWTP effluent flow. 

19. The well water TDS will vary between about 27,000 mg/L and 35,000 mg/L; 

20. There will be no organic or inorganic substances in the well water that will require 
treatment processes other than those listed in this memorandum; 

21. The plant will be built at the South San Luis Obispo County Sanitation District site 
adjacent to the Oceano airport; 

22. The site, presently planted in turf, covers about 0.6 acres, but 0.75 acres could 
be available. 

SSLOC Desai Funding Study 3-7 October 2008 

Copy of document found at  www.NoNewWipTax.com

a. Phase I--design capacity = 0.71 MGD = 800 AFY, 

b. Phase II--design capacity = 1.42 MGD = 1600 AFY, and, 

c. Phase III--design capacity = 2.14 MGD = 2400 AFY. 

4. Water supply from the plant will come from wells producing 50 to 100 gpm each; 

5. Well availability will be 95%--downtime of not more than 18 days per year; 

6. The well water will be pre-treated using membrane filtration (MF); 

7. The filtered water will be desalted using reverse osmosis (RO); 

8. The desalted water will be post-treated using lime and carbon dioxide; 

9. Primary disinfection will be accomplished using UV; 

10. Secondary (residual disinfection) will be by chloramination; 

11. Post-treated and disinfected desalted water will be pumped directly to customers 
as it is produced; 

12. Microfiltration (MF) will be used for pretreatment. MF recovery will be 90%; 

13. Reverse osmosis (RO) will be used for salt removal. RO recovery will be 60%; 

14. MF backwash water will be treated by dissolved air flotation (DAF). 

a. The clarified effluent will be returned to the front end of the MF. 

b. DAF recovery will be 95%. 

c. The sludge would be sent to the headworks of the WWTP. 

15. As an alternative, the sludge could be treated with a centrifuge. 

a. The centrifuge would produce a moist cake for disposal to a landfill. 

b. The centrate will be returned to the front end of the MF process. 

c. Centrate recovery will be approximately 90%. 

16. RO concentrate will be discharged to a holding tank and discharged to the ocean 
via the WWTP ocean outfall during periods of low wastewater effluent flow; 

17. MF and RO spent cleaning solutions will be pH neutralized and sent to the 
headworks of the WWTP for treatment and discharge to the ocean; 

18. Due to the limited available outfall capacity, Yo day's MF backwash and RO 
concentrate will be stored on site and pumped into the WWTP ocean outfall at 
times of low WWTP effluent flow. 

19. The well water TDS will vary between about 27,000 mg/L and 35,000 mg/L; 

20. There will be no organic or inorganic substances in the well water that will require 
treatment processes other than those listed in this memorandum; 

21. The plant will be built at the South San Luis Obispo County Sanitation District site 
adjacent to the Oceano airport; 

22. The site, presently planted in turf, covers about 0.6 acres, but 0.75 acres could 
be available. 

SSLOC Desai Funding Study 3-7 October 2008 



3-4.3 Well Production Rate and TOS 
Based on the report by Fugro (discussed previously), it is expected that the production 
rate for the desalting plant supply wells will be in the range of 50 to 100 gpm each (0.072 
to 0.144 MGO) unless cluster wells are developed. Annual production would be 80 AFY 
to 160 AFY (75 AFY to 10 AFY at 95% well availability) per well. 

As noted below, at the ultimate desalted water production of 2300 AFY, well production 
= 4000 AFY which means that at least 25 wells and perhaps as many as 50 wells will be 
needed for the desalting plant to produce 2300 AFY. As discussed previously, other 
intake designs will be considered during the detailed hydrogeologic feasibility study. 

The TOS of the well water is expected to range from about 27,000 mg/L to 35,000 mg/L. 
After each well is constructed, the production rate will be tested and the water quality 
analyzed. The complete suite of Title 22 water analyses should be run for each well to 
ascertain whether or not there are constituents in the water of sufficient concentration to 
be a public health hazard and/or that might hinder the operation of the MF and/or RO. 
Some particular constituents of concern are iron, manganese, silica, barium, total 
organic carbon (TOC), synthetic organics, oil, grease, and MTBE. 

The variation in TOS is significant because osmotic pressure is related to TOS. Sea 
water osmotic pressure is 370 psi at a TOS concentration of 35,000 mg/L. At a TOS 
concentration of 27,000 mg/L, the osmotic pressure is 300 psi. The RO system design 
will need to be designed to handle the expected range of TOS. 

3-5 Conceptual Treatment Process 

Figure 3-1 shows the process flowrates assuming the plant is producing desalted water 
at its ultimate rate of 2400 AFY (x 95% plant availability = 2300 AFY). The proposed 
process includes the following steps: 

3-5.1 Membrane Filtration 
4000 AFY of well water will enter the desalting plant and be mixed with 440 AFY of 
recovered MF backwash water and centrate (see below) for a total feed water supply to 
the MF of 4440 AFY. The MF process will recover at least 90% of the feed water as 
filtrate (4000 AFY) which will flow to the RO process. The MF filtrate (440 AFY) will be 
sent to the RO process. 

3-5.2 MF Backwash Water Recoverv 
The MF backwash water (apprOXimately 440 AFY) will be treated with a dissolved 
flotation (OAF) process. Coagulant will be added to the backwash water ahead of the 
OAF process. About 95% (420 AFY) of the backwash water will be returned to the front 
end of the MF process as clarified water. The remaining 5%, containing the solids, will 
be processed by a centrifuge. The centrate (water) from the centrifuge will be recycled to 
the front end of the MF process. The sludge from the centrifuge will be transported to a 
landfill for disposal. Recovering the backwash water (approximately 20 AFY) will reduce 
the number of wells needed to supply water to the plant by at least four (at 100 gpm per 
well) or eight (at 50 gpm per well). 

SSLOC Desai Funding Siudy 3-8 October 2008 

Copy of document found at  www.NoNewWipTax.com

3-4.3 Well Production Rate and TOS 
Based on the report by Fugro (discussed previously), it is expected that the production 
[...]
integrates nano-particles into the membrane material. While this new RO membrane is 
currently under commercialized development by NanoH20, LLC, in association with 
UCLA, tests indicate that it can improve water quality, reduce fouling potential, and 

SSLOC Desai Funding Study 3-10 October 2008 

Copy of document found at  www.NoNewWipTax.com

3-5.3 MF Filtrate Storage 
It will probably be necessary to include an MF filtrate storage tank between the MF 
equipment and the RO feed pumps to accommodate fluctuations in filtrate production 
and RO feed water flowrate . The tank should be as small as practical to minimize the 
chances of biological growth contaminating the filtrate. A tank volume of about 30 
minutes of filtrate production (approximately 75,000 gallons) is proposed. 

3-5.4 RO Desalting 
The RO process will recover 60% (2400 AFY) of the MF filtrate feed water (4000 AFY) 
as permeate (desalted water) . The remaining 1600 AFY (RO concentrate) will be 
discharged to the ocean with effluent from the VWVTP. The concentrate will accumulate 
in a storage tank for discharge to the ocean at times when VWVTP effluent discharge is 
low. 

Depending on the pilot study results, water quality projections, and final membrane 
selection, recovery could change. Operating parameters such as flow rate, pH, and TDS 
concentrations of major streams in the RO process are given in the block flow diagram 
presented in Figure 3-1 . 

Over the last few years, improvements in RO membrane technology, reductions in the 
cost of membranes, and increases in energy costs have opened up new possibilities for 
configuring RO systems. Reductions in membrane cost coupled with increased energy 
cost tend to drive the process design to lower fluxes, which require more membrane 
area but reduce pressure (and energy) requirements. Lower flux also tends to improve 
fouling performance. However, lower flux also tends to increase salt passage, which 
could increase the required capacity of a second pass RO unit in order to meet water 
quality targets. Optimization of membrane performance is, then, a process of economic 
evaluation to determine the best combination of flux and water quality. This optimization 
should be performed during the preliminary design process and be based on information 
developed during pilot testing. 

It should be noted that a wide variety of RO membrane manufacturers and organizations 
are developing more efficient RO membranes for ocean water desalination. As part of 
the pilot testing phase of the project, it is recommended that these products be 
evaluated to establish which specific membranes will be used for pilot testing and 
ultimately considered for the full-scale faCility. 

It should also be noted that several utilities are considering two-pass RO process layouts 
to reduce levels of boron in the treated water. When using this process, caustic soda is 
added upstream of the first andlor second pass (depending on site-specific seawater 
quality and treated water quality objectives) for pH adjustment. High pH is necessary to 
obtain high boron removal. Recently, several membrane manufacturers have developed 
high boron rejection membranes. It is expected development efforts related to boron 
rejection will continue and multiple-pass layouts with pH adjustment will not be required 
for the sole purpose of boron removal. 

As previously mentioned, development, pilot testing, and implementation of an 
innovative RO membrane is currently under development by UCLA. This RO membrane 
integrates nanD-particles into the membrane material. While this new RO membrane is 
currently under commercialized development by NanoH20 , LLC , in association with 
UCLA, tests indicate that it can improve water quality, reduce fouling potential , and 

SSLOC Desai Funding Study 3-10 October 2008 



reduce energy demand and operating costs compared to more traditional ocean water 
RO membranes. Development of this product suggests that a single-pass configuration 
would be used at the full-scale. 

In order to control scaling and fouling, chemicals such as acid and/or anti-scalants are 
added upstream of the desalination process to allow higher recovery and reduce fouling 
or scaling rates. Typical seawater RO systems do not use acid but often do use anti­
scalants. Because site-specific feedwater quality data is not available at this time, this 
evaluation assumes use of anti-scalants but not acid for pretreatment 

3-5.5 Post-Treatment 
The permeate (the desalted water) will be low in dissolved solids (which will consist 
primarily of sodium and chloride), have a low pH, and will have essentially no hardness 
or alkalinity. Consequently, the water will be highly corrosive. If it were delivered to the 
distribution system without additional treatment, aesthetic issues related to the taste of 
the water would develop. 

At this conceptual design level, it was assumed that the post-treatment would consist of 
the use of lime and carbon dioxide to adjust the pH and alkalinity of the treated water. 
The design of the post-treatment system should take into consideration several issues 
including availability and cost of chemicals, and quality of the water in the distribution 
system with which the desalinated water blends. These issues should be evaluated 
further following pilot testing (or as part of the pilot testing). 

3-5.6 Primarv Disinfection 
The California Department of Public Health (CDPH) will require disinfection of the post­
treated permeate before it is delivered to customers. Primary disinfection to satisfy 
expected CDPH requirements of 0.5 log giardia inactivation and 2.0 log inactivation of 
viruses could be accomplished using chlorine or ultraviolet (UV) light. 

If chlorine is used, chlorine contact time of about 30 minutes will be needed. This time 
could be provided in a contact tank or in a pipeline. At the ultimate, instantaneous 
production of 2.2 MGD, 30 minutes of contact time is equivalent to about 46,000 gallons. 
If a contact tank is used, it should be baffled to increase the T,oiT and minimize the tank 
volume. Typically, the CDPH assigns T,oiT = 0.1 for unbaffled tanks. A contact tank 
water volume of at least 0.5 MG would be needed unless a higher T101T value can be 
proven to CDPH's satisfaction. An alternative to a contact tank would be a pipeline that 
provides "plug flow". 2,000 feet of 24 inch diameter pipe could provide 30 minutes of 
contact time. 

The UV alternative would take up considerably less room on the site. The construction 
cost might be less than if chlorination were used for primary disinfection. However, the 
O&M costs will likely be higher. 

It was assumed for purposes of this report that UV would be used for primary 
disinfection because of the severe site constraints. 

3-5.7 Secondarv Disinfection 
After the UV process, residual disinfection will need to be provided. Because the 
participants in the project use chloraminated water from the State Water Project and 

SSLOC Desai Funding Study 3-11 October 2008 

Copy of document found at  www.NoNewWipTax.com

reduce energy demand and operating costs compared to more traditional ocean water 
RO membranes. Development of this product suggests that a single-pass configuration 
would be used at the full-scale. 

In order to control scaling and fouling, chemicals such as acid and/or anti-scalants are 
added upstream of the desalination process to allow higher recovery and reduce fouling 
or scaling rates. Typical seawater RO systems do not use acid but often do use anti­
scalants. Because site-specific feedwater quality data is not available at this time, this 
evaluation assumes use of anti-scalants but not acid for pretreatment 

3-5.5 Post-Treatment 
The permeate (the desalted water) will be low in dissolved solids (which will consist 
primarily of sodium and chloride), have a low pH, and will have essentially no hardness 
or alkalinity. Consequently, the water will be highly corrosive. If it were delivered to the 
distribution system without additional treatment, aesthetic issues related to the taste of 
the water would develop. 

At this conceptual design level, it was assumed that the post-treatment would consist of 
the use of lime and carbon dioxide to adjust the pH and alkalinity of the treated water. 
The design of the post-treatment system should take into consideration several issues 
including availability and cost of chemicals, and quality of the water in the distribution 
system with which the desalinated water blends. These issues should be evaluated 
further following pilot testing (or as part of the pilot testing). 

3-5.6 Primarv Disinfection 
The California Department of Public Health (CDPH) will require disinfection of the post­
treated permeate before it is delivered to customers. Primary disinfection to satisfy 
expected CDPH requirements of 0.5 log giardia inactivation and 2.0 log inactivation of 
viruses could be accomplished using chlorine or ultraviolet (UV) light. 

If chlorine is used, chlorine contact time of about 30 minutes will be needed. This time 
could be provided in a contact tank or in a pipeline. At the ultimate, instantaneous 
production of 2.2 MGD, 30 minutes of contact time is equivalent to about 46,000 gallons. 
If a contact tank is used, it should be baffled to increase the T,oiT and minimize the tank 
volume. Typically, the CDPH assigns T,oiT = 0.1 for unbaffled tanks. A contact tank 
water volume of at least 0.5 MG would be needed unless a higher T101T value can be 
proven to CDPH's satisfaction. An alternative to a contact tank would be a pipeline that 
provides "plug flow". 2,000 feet of 24 inch diameter pipe could provide 30 minutes of 
contact time. 

The UV alternative would take up considerably less room on the site. The construction 
cost might be less than if chlorination were used for primary disinfection. However, the 
O&M costs will likely be higher. 

It was assumed for purposes of this report that UV would be used for primary 
disinfection because of the severe site constraints. 

3-5.7 Secondarv Disinfection 
After the UV process, residual disinfection will need to be provided. Because the 
participants in the project use chloraminated water from the State Water Project and 

SSLOC Desai Funding Study 3-11 October 2008 



Lopez Water Treatment Plant, we propose to use chloramines to provide the residual 
disinfectant chemical in the desalted water. 

3-5,8 Membrane Cleaning 
The MF and RO membranes will require chemical cleaning on occasion. The frequency 
of the cleaning depends of the quality of the water and how the plant is operated. It is 
expected that the total volume of water required for chemical cleaning would be no more 
than 1 AFY. The spent cleaning solution will be pH neutralized and sent to the front end 
of the WWTP with ultimate disposal to the ocean. 

3·6 Chemical Requirements 

A preliminary estimate of the types and quantities of chemicals that will be required 
includes: 

4. Post·RO·· Lime and carbon dioxide will be added to the water to provide 
hardness and alkalinity and reduce corrosivity 

5. Disinfection·· The water will be subjected to UV for primary disinfection and 
then sodium hypochlorite and ammonia added to provide a chloramine 
disinfectant chemical residual prior to discharging the water into the distribution 
system. 

6. Membrane Cleaning Chemicals •• Caustic soda (sodium hydroxide), citric acid, 
surfactant (detergent), and, perhaps, proprietary membrane cleaning chemicals, 
will be used, depending on the membrane systems suppliers. 

Preliminary estimates of the annual quantities of the chemicals (at 2300 AFY production 
of desalted water) that will be used are: 

1. Chlorine- 28,000 pounds per year; 

2. Sodium Bisulfite- 13,000 pounds per year; 

3. Lime- 125,000 pounds per year; 

4. Carbon dioxide- 140,000 pounds per year; 

5. Ammonia- 3,200 pounds per year; 

6. Membrane cleaning- 2,000 pounds per year. 

3·7 Power Consumption 

Desalting plants are relatively large electric power consumers. To minimize power 
consumption, energy recovery will be included in the RO equipment design. At the 
assumed 60% RO recovery, 60% of the RO feed water exits the RO process as 
permeate and 40% exits as concentrate. The RO feed water pressure will be on the 
order of 1100 psi. Assuming RO feed pump efficiency of 75% at a flow of 4400 AFY of 
RO feed water, the RO feed pumps will consume about 14,000,000 KWHr per year. 

SSLOC Desai Funding Study 3-12 October 2008 

Copy of document found at  www.NoNewWipTax.com

Lopez Water Treatment Plant, we propose to use chloramines to provide the residual 
disinfectant chemical in the desalted water. 

3-5,8 Membrane Cleaning 
The MF and RO membranes will require chemical cleaning on occasion. The frequency 
of the cleaning depends of the quality of the water and how the plant is operated. It is 
expected that the total volume of water required for chemical cleaning would be no more 
than 1 AFY. The spent cleaning solution will be pH neutralized and sent to the front end 
of the WWTP with ultimate disposal to the ocean. 

3·6 Chemical Requirements 

A preliminary estimate of the types and quantities of chemicals that will be required 
includes: 

4. Post·RO·· Lime and carbon dioxide will be added to the water to provide 
hardness and alkalinity and reduce corrosivity 

5. Disinfection·· The water will be subjected to UV for primary disinfection and 
then sodium hypochlorite and ammonia added to provide a chloramine 
disinfectant chemical residual prior to discharging the water into the distribution 
system. 

6. Membrane Cleaning Chemicals •• Caustic soda (sodium hydroxide), citric acid, 
surfactant (detergent), and, perhaps, proprietary membrane cleaning chemicals, 
will be used, depending on the membrane systems suppliers. 

Preliminary estimates of the annual quantities of the chemicals (at 2300 AFY production 
of desalted water) that will be used are: 

1. Chlorine- 28,000 pounds per year; 

2. Sodium Bisulfite- 13,000 pounds per year; 

3. Lime- 125,000 pounds per year; 

4. Carbon dioxide- 140,000 pounds per year; 

5. Ammonia- 3,200 pounds per year; 

6. Membrane cleaning- 2,000 pounds per year. 

3·7 Power Consumption 

Desalting plants are relatively large electric power consumers. To minimize power 
consumption, energy recovery will be included in the RO equipment design. At the 
assumed 60% RO recovery, 60% of the RO feed water exits the RO process as 
permeate and 40% exits as concentrate. The RO feed water pressure will be on the 
order of 1100 psi. Assuming RO feed pump efficiency of 75% at a flow of 4400 AFY of 
RO feed water, the RO feed pumps will consume about 14,000,000 KWHr per year. 

SSLOC Desai Funding Study 3-12 October 2008 



The concentrate exits the RO system at about 20 psi less than the RO feed water 
pressure. Essentially, 40% of the energy input to the feed water exits the desalting 
process in the concentrate. Modern energy recovery devices used on RO plants can 
have efficiencies of 90% or more. Assuming that the energy recovery devices employed 
at the desalting plant recover 90% of the energy, about 5,500,000 KWHr per year of RO 
feed pump energy input will be recovered. 

Therefore, the RO desalting process will consume about 8,500,000 KWHr per year. This 
is equivalent to about 3700 KWHr per AF of desalted water produced. 

The total power consumption for the desalting plant will be approximately: 

Membrane filtration 

Reverse osmosis desalting 

UV disinfection 

Miscellaneous (lights, instrumentation/controls, etc.) 

Total Estimated Power Consumption 

500 KWHr per AF 

3,700 

400 

700 

5,300 KWHr per AF 

The total instantaneous power demand, at a production rate of 2.2 MGD (6.75 AFD), will 
be about 1,500 KW. 

The demand and consumption figures above do not include power for the wells or the 
treated water pump station. 

3-7.1 Minimizing Energy Consumption 
Reverse Osmosis (RO) desalting is energy intensive. There are several potential 
opportunities for minimizing energy consumption of the desalting project. These include 
careful attention to details such as minimizing hydraulic losses through piping and 
valving, selection of efficient pumps, etc. In addition, four opportunities could reduce 
energy consumption significantly. These include: 

• Reducing RO membrane flux (or flow rate per unit area of filter) below typical 
values. Seawater RO plants typically operate at fluxes of 8 or 9 gallons per 
square foot (of membrane area) per day (gfd). Reducing flux can significantly 
reduce costs. For example, Boyle recently provided "value engineering" services 
to the Honolulu Water Supply Board regarding the design of the Kalaeloa 5 MGD 
seawater desalting plant. The designers initial used a design flux value of 9.5 gfd. 
Boyle calculated that reducing the average flux to 6.1 gfd would increase 
construction costs by $1,500,000 but save $500,000 per year in O&M costs. This 
additional $1,500,000 in construction cost includes additional RO membranes 
and pressure vessels. The O&M cost savings comes from power cost savings (at 
$0.1 O/KWHr) which are somewhat offset by higher membrane replacement 
costs. 

• Feed pump selection is critical to designing an energy-efficient RO facility. 
Positive displacement (piston) type pumps should be considered instead of 
centrifugal pumps. They offer several distinct advantages including: 

SSLOC Desai Funding Study 3-13 October 2008 

Copy of document found at  www.NoNewWipTax.com

The concentrate exits the RO system at about 20 psi less than the RO feed water 
pressure. Essentially, 40% of the energy input to the feed water exits the desalting 
process in the concentrate. Modern energy recovery devices used on RO plants can 
have efficiencies of 90% or more. Assuming that the energy recovery devices employed 
at the desalting plant recover 90% of the energy, about 5,500,000 KWHr per year of RO 
feed pump energy input will be recovered. 

Therefore, the RO desalting process will consume about 8,500,000 KWHr per year. This 
is equivalent to about 3700 KWHr per AF of desalted water produced. 

The total power consumption for the desalting plant will be approximately: 

Membrane filtration 

Reverse osmosis desalting 

UV disinfection 

Miscellaneous (lights, instrumentation/controls, etc.) 

Total Estimated Power Consumption 

500 KWHr per AF 

3,700 

400 

700 

5,300 KWHr per AF 

The total instantaneous power demand, at a production rate of 2.2 MGD (6.75 AFD), will 
be about 1,500 KW. 

The demand and consumption figures above do not include power for the wells or the 
treated water pump station. 

3-7.1 Minimizing Energy Consumption 
Reverse Osmosis (RO) desalting is energy intensive. There are several potential 
opportunities for minimizing energy consumption of the desalting project. These include 
careful attention to details such as minimizing hydraulic losses through piping and 
valving, selection of efficient pumps, etc. In addition, four opportunities could reduce 
energy consumption significantly. These include: 

• Reducing RO membrane flux (or flow rate per unit area of filter) below typical 
values. Seawater RO plants typically operate at fluxes of 8 or 9 gallons per 
square foot (of membrane area) per day (gfd). Reducing flux can significantly 
reduce costs. For example, Boyle recently provided "value engineering" services 
to the Honolulu Water Supply Board regarding the design of the Kalaeloa 5 MGD 
seawater desalting plant. The designers initial used a design flux value of 9.5 gfd. 
Boyle calculated that reducing the average flux to 6.1 gfd would increase 
construction costs by $1,500,000 but save $500,000 per year in O&M costs. This 
additional $1,500,000 in construction cost includes additional RO membranes 
and pressure vessels. The O&M cost savings comes from power cost savings (at 
$0.1 O/KWHr) which are somewhat offset by higher membrane replacement 
costs. 

• Feed pump selection is critical to designing an energy-efficient RO facility. 